
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

 English 
 Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

 English 
 Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

 Inglés 
 Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

 Inglés 
 Idioma alternativo (español) 

3. Solicitud original 

 



TCEQ-20972 (11/08/2024)  Page 1 of 2 
[...]
Test Methods followed by the laboratory are referenced in the following approved methodology, unless otherwise specified.

1610 S. Laredo Street, San Antonio, Texas 78207-7029     (210) 229-9920     Fax (210) 229-9921
www.satestinglab.com Page 14 of 15Page 14 of 18



Project: City of Roma Permit Renewal

Project Number: [none]

Project Manager: Chris Ewert Reported:Integrity Testing

8127 Mesa Dr #C-305 05/08/25 12:28

Austin TX, 78759

Report No.  2504101
This supersedes the last report ( 2504101_1 1-SATL1 04 21 25 1711  ) issued. Reason: Needed to fix reporting 

limits, 05/08/25.

Received:

04/04/25 08:50

LABORATORY REPORT

Additional Notes:

Marissa Esquivel, Lab Manager For

The results in this report apply to the samples analyzed in accordance with the chain of custody document. This analytical report must be reproduced in its entirety.

Xavier Escobar, Business Unit Manager

1610 S. Laredo Street, San Antonio, Texas 78207-7029     (210) 229-9920     Fax (210) 229-9921
www.satestinglab.com Page 15 of 15Page 15 of 18



Page 16 of 18



Page 17 of 18



Page 18 of 18



DMR Copy of Submission Form Approved OMB No. 2040-0004 expires on 07/31/2026

Expand Notices

 User:JPENA@CITYOFROMA.NET, Permittee User

View Certification | Download COR 

https://netdmr.epa.gov/netdmr-web/protected/view_cor.htm?_flowExecutionKey=e4s3&_eventId=viewCertification&from=certification
https://netdmr.epa.gov/netdmr-web/protected/view_cor.htm?_flowExecutionKey=e4s3&_eventId=viewCertification&from=certification
https://netdmr.epa.gov/netdmr-web/protected/view_cor.htm?_flowExecutionKey=e4s3&_eventId=downloadCors&dmrIds=9502049&viewOrder=0
https://netdmr.epa.gov/netdmr-web/protected/view_cor.htm?_flowExecutionKey=e4s3&_eventId=downloadCors&dmrIds=9502049&viewOrder=0


Permit

Permit ID: TX0117544 Major:

Permittee: ROMA,CITY OF Permittee Address: PO BOX 947
ROMA , TX78584

Facility: CITY OF ROMA 2 WWTP Facility Location: 604 E 6TH ST
ROMA-LOS SAENZ , TX78584

Permitted Feature: 001  - External Outfall Discharge: 001-A  - DOMESTIC FACILITY - 001

Report Dates & Status

Monitoring Period: From 03/01/25 to 03/31/25 DMR Due Date: 04/20/25

Status: NetDMR Validated

Considerations for Form Completion

 

Principal Executive Officer

First Name: Juan Last Name: Pena

Title: Supervisor Telephone: 956-844-0509

No Data Indicator (NODI)

Form NODI: -

 



Parameter NODI Quantity or Loading Quality or Concentration # of
Ex.

Freq. of
Analysis

Smpl. Type

Code Name Value 1 Value 2 Units Value 1 Value 2 Value 3 Units

00300 Oxygen, dissolved [DO]
Smpl. =6.8 19 - mg/L   02/07 - Twice

Every Week GR - Grab
1 - Effluent Gross

Season:  0 Req. >=4.0 MO MIN 19 - mg/L 02/07 - Twice
Every Week GR - Grab

NODI: - NODI                    

00310 BOD, 5-day, 20 deg. C
Smpl. =30.93 26 - lb/d =4.29 =8.51 19 - mg/L   02/07 - Twice

Every Week
CP -
Composite1 - Effluent Gross

Season:  0 Req. <=334.0 DAILY AV 26 - lb/d <=20.0 DAILY AV <=45.0 DAILY MX 19 - mg/L 02/07 - Twice
Every Week

CP -
Composite

NODI: - NODI                    

00400 pH
Smpl. =7.0 =7.7 12 - SU   01/07 - Weekly GR - Grab

1 - Effluent Gross

Season:  0 Req. >=6.0 MINIMUM <=9.0 MAXIMUM 12 - SU 01/07 - Weekly GR - Grab

NODI: - NODI                    

00530 Solids, total suspended
Smpl. =46.62 26 - lb/d =6.48 =8.6 19 - mg/L   02/07 - Twice

Every Week
CP -
Composite1 - Effluent Gross

Season:  0 Req. <=334.0 DAILY AV 26 - lb/d <=20.0 DAILY AV <=45.0 DAILY MX 19 - mg/L 02/07 - Twice
Every Week

CP -
Composite

NODI: - NODI                    

50050 Flow, in conduit or thru
treatment plant Smpl. =0.707 =2.091 03 - MGD   99/99 -

Continuous
TM -
Totalizer

1 - Effluent Gross

Season:  0 Req. Req Mon DAILY AV Req Mon DAILY MX 03 - MGD 99/99 -
Continuous

TM -
Totalizer

NODI: - NODI                    

50050 Flow, in conduit or thru
treatment plant Smpl. =1452.0 78 -

gal/min   99/99 -
Continuous

TM -
Totalizer

P - See Comments

Season:  0 Req. <=5208.0 2HR PEAK 78 -
gal/min

99/99 -
Continuous

TM -
Totalizer

NODI: - NODI                    

50050 Flow, in conduit or thru
treatment plant

Smpl. =0.796 03 - MGD   99/99 -
Continuous

TM -
TotalizerY - Effluent Gross

(Supplementary)

Season:  0 Req. <=2.0 ANNL AVG 03 - MGD 99/99 -
Continuous

TM -
Totalizer

NODI: - NODI                    

51040 E. coli
Smpl. =0.0 =1.0 3Z -

CFU/100mL   01/01 - Daily GR - Grab
1 - Effluent Gross

Season:  0 Req. <=126.0 DAILY AV <=399.0 DAILY MX 3Z -
CFU/100mL 01/01 - Daily GR - Grab

NODI: - NODI                    



 

Submission Note

If a parameter row does not contain any values for the Sample nor Effluent Trading, then none of the following fields will be submitted for that row: Units, Number of Excursions, Frequency of Analysis, and Sample Type.

Edit Check Errors

No errors.

Comments

 

Attachments

No attachments.

Report Last Saved By

ROMA,CITY OF

User: JPENA@CITYOFROMA.NET

Name: Juan Pena

E-Mail: jpena@cityofroma.net

Date/Time: 2025-04-18 08:50 (Time Zone:-05:00)

Report Last Signed By

User: JPENA@CITYOFROMA.NET

Name: Juan Pena

E-Mail: jpena@cityofroma.net

Date/Time: 2025-04-18 08:50 (Time Zone:-05:00)

NPDES eReporting Help Desk: NPDESeReporting@epa.gov | 877-227-8965 (9:00am - 8:00pm EST)
Contact Us to ask a question, provide feedback, or report a problem.

mailto: NPDESeReporting@epa.gov
https://usepa.servicenowservices.com/oeca_icis?id=kb_article_view&sys_kb_id=77bfa0d91b3ca9540a81202de54bcb14&spa=1


TCEQ-20972 (11/08/2024)  Page 1 of 2 
Wastewater Individual Permit Application, Plain Language Template 

 
TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUMMARY OF APPLICATION IN PLAIN 
LANGUAGE FOR TPDES OR TLAP PERMIT 

APPLICATIONS 

Summary of Application (in plain language) Template and 
Instructions for Texas Pollutant Discharge Elimination System 
(TPDES) and Texas Land Application (TLAP) Permit 
Applications 
 
Applicants should use this template to develop a plain language summary of your facility and 
application as required by Title 30, Texas Administrative Code (30 TAC), Chapter 39, 
Subchapter H. You may modify the template as necessary to accurately describe your facility 
as long as the summary includes the following information: (1) the function of the proposed 
plant or facility; (2) the expected output of the proposed plant or facility; (3) the expected 
pollutants that may be emitted or discharged by the proposed plant or facility; and (4) how 
you will control those pollutants, so that the proposed plant will not have an adverse impact 
on human health or the environment. 
 
Fill in the highlighted areas below to describe your facility and application in plain language. 
Instructions and examples are provided below. Make any other edits necessary to improve 
readability or grammar and to comply with the rule requirements. After filling in the 
information for your facility delete these instructions.   
 
If you are subject to the alternative language notice requirements in 30 TAC Section 39.426, 
you must provide a translated copy of the completed plain language summary in the 
appropriate alternative language as part of your application package. For your convenience, 
a Spanish template has been provided below.  
 
ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS 
Enter ‘INDUSTRIAL’ or ‘DOMESTIC’ here WASTEWATER/STORMWATER 
The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter 
39.  The information provided in this summary may change during the technical review of the 
application and is not a federal enforceable representation of the permit application. 

City of Roma (CN600626204) operates Roma Wastewater Treatment Plant (RN101613560), a 
municipal wastewater treatment facility. The facility is located at 604 East 6th Street, in 
Roma, Starr County, Texas 78584. The City of Roma has applied for a renewal of the existing 
permit number WQ0011212002 (EPA I.D. No. TX0117544) that authorizes the discharge of 
treated wastewater at a volume not to exceed an annual average flow of 2,000,000 gallons per 
day.  

Discharges from the facility are expected to contain Carbonaceous Biological Oxygen Demand 
5-day, Total Suspended Solids, Ammonia Nitrogen, Total Aluminum, and E. Coli. Municipal 
wastewaters are treated by an activated sludge process plant operated with extended aeration 
mode. Treatment units include a bar screen, a grit and grease chamber, two aeration basins, 
two final clarifiers, a sludge holding tank, a belt filter press, and two ultraviolet (UV) light 
disinfection channels.  



TCEQ-20972 (11/08/2024)  Page 2 of 2 
Wastewater Individual Permit Application, Plain Language Template 

PLANTILLA EN ESPAÑOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE 
TPDES o TLAP 
 
AGUAS RESIDUALES DOMESTICÁS /AGUAS PLUVIALES 
 
El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua 
pendiente que está siendo revisada por la Comisión de Calidad Ambiental de Texas según lo 
requerido por el Capítulo 39 del Código Administrativo de Texas 30. La información 
proporcionada en este resumen puede cambiar durante la revisión técnica de la solicitud y no 
es una representación ejecutiva fedérale de la solicitud de permiso. 
 
City of Roma (CN600626204) opera Roma Water Treatment Plant RN101613560, una 
instalación de tratamiento de agua potable. La instalación está ubicada en 604 East 6th Street, 
en Roma, Condado de Starr, Texas 78584. City of Roma ha solicitado la renovación del 
permiso existente número WQ0011212002 (EPA I.D. TX0117544) que autoriza la descarga de 
aguas residuals tratadas en un volume que no exceda un caudal medio annual de 2,000,000 
galones por día.  

Se espera que las descargas de la instalación contengan demanda biológica de oxígeno 
carbonoso de 5 días, sólidos suspendidos totales, nitrógeno amoniacal, aluminio total y E. 
coli. Aguas residuales municipales. están tratado por una planta de lodos activados que opera 
con aireación prolongada. Las unidades de tratamiento incluyen un tamiz de barras, una 
cámara de arena y grasa, does tanques de aireación, does clarificadores finales, un tanque de 
retención de lodos, un filtro prensa de banda y dos canales de desinfeccion con luz 
ultravioleta (UV). 

 

 

 

 

 

 



Comisión de Calidad Ambiental del Estado de Texas 
 

 
 
 

AVISO DE RECIBO DE LA SOLICITUD Y 
EL INTENTO DE OBTENER PERMISO PARA LA CALIDAD DEL AGUA  

RENOVACION 
  

PERMISO NO. WQ00 
 
SOLICITUD. City of Roma, P.O. Box 947, Roma, Texas 78584, ha solicitado a la Comisión de Calidad 
Ambiental del Estado de Texas (TCEQ) para renovar el Permiso No. WQ0011212002 (EPA I.D. No. 
TX0117544) del Sistema de Eliminación de Descargas de Contaminantes de Texas (TPDES) para 
autorizar la descarga de aguas residuales tratadas en un volumen que no sobrepasa un flujo 
promedio anual de 2,000,000 galones por día. La planta está ubicada 604 East 6th Street en Roma 
en el Condado de Starr, Texas 78581. La ruta de descarga es del sitio de la planta a Río 
Grande debako del embalse Falcon. La TCEQ recibió esta solicitud el 8 de mayo de 2025. La 
solicitud para el permiso estará disponible para leerla y copiarla en Ayuntamiento de Roma, 
Area de recepción, 201 West Convent Boulevard, Roma, Condado de Starr antes de la fecha de 
publicación de este aviso en el periódico. La solicitud (cualquier actualización y aviso 
inclusive) está disponible electrónicamente en la siguiente página web: 
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.  
Este enlace a un mapa electrónico de la ubicación general del sitio o de la instalación 
es proporcionado como una cortesía y no es parte de la solicitud o del aviso. Para la 
ubicación exacta, consulte la solicitud. 
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-99.0031,26.399&level=18 
 
 
AVISO DE IDIOMA ALTERNATIVO. El aviso de idioma alternativo en español está disponible 
en https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. 
 
AVISO ADICIONAL. El Director Ejecutivo de la TCEQ ha determinado que la solicitud es 
administrativamente completa y conducirá una revisión técnica de la solicitud. Después de 
completar la revisión técnica, el Director Ejecutivo puede preparar un borrador del permiso y 
emitirá una Decisión Preliminar sobre la solicitud. El aviso de la solicitud y la decisión 
preliminar serán publicados y enviado a los que están en la lista de correo de las personas 
a lo largo del condado que desean recibir los avisos y los que están en la lista de correo 
que desean recibir avisos de esta solicitud. El aviso dará la fecha límite para someter 
comentarios públicos. 
 
COMENTARIO PUBLICO / REUNION PUBLICA. Usted puede presentar comentarios públicos 
o pedir una reunión pública sobre esta solicitud. El propósito de una reunión pública es dar 
la oportunidad de presentar comentarios o hacer preguntas acerca de la solicitud. La TCEQ 

https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications


realiza una reunión pública si el Director Ejecutivo determina que hay un grado de interés 
público suficiente en la solicitud o si un legislador local lo pide. Una reunión pública no es 
una audiencia administrativa de lo contencioso. 
 
OPORTUNIDAD DE UNA AUDIENCIA ADMINISTRATIVA DE LO CONTENCIOSO. Después 
del plazo para presentar comentarios públicos, el Director Ejecutivo considerará todos los 
comentarios apropiados y preparará una respuesta a todo los comentarios públicos 
esenciales, pertinentes, o significativos. A menos que la solicitud haya sido referida 
directamente a una audiencia administrativa de lo contencioso, la respuesta a los 
comentarios y la decisión del Director Ejecutivo sobre la solicitud serán enviados por 
correo a todos los que presentaron un comentario público y a las personas que están en la 
lista para recibir avisos sobre esta solicitud. Si se reciben comentarios, el aviso también 
proveerá instrucciones para pedir una reconsideración de la decisión del Director 
Ejecutivo y para pedir una audiencia administrativa de lo contencioso. Una audiencia 
administrativa de lo contencioso es un procedimiento legal similar a un procedimiento legal 
civil en un tribunal de distrito del estado.  
 
PARA SOLICITAR UNA AUDIENCIA DE CASO IMPUGNADO, USTED DEBE INCLUIR EN SU 
SOLICITUD LOS SIGUIENTES DATOS: su nombre, dirección, y número de teléfono; el 
nombre del solicitante y número del permiso; la ubicación y distancia de su 
propiedad/actividad con respecto a la instalación; una descripción específica de la forma 
cómo usted sería afectado adversamente por el sitio de una manera no común al público 
en general; una lista de todas las cuestiones de hecho en disputa que usted presente 
durante el período de comentarios; y la declaración "[Yo/nosotros] solicito/solicitamos 
una audiencia de caso impugnado". Si presenta la petición para una audiencia de caso 
impugnado de parte de un grupo o asociación, debe identificar una persona que 
representa al grupo para recibir correspondencia en el futuro; identificar el nombre y la 
dirección de un miembro del grupo que sería afectado adversamente por la planta o la 
actividad propuesta; proveer la información indicada anteriormente con respecto a la 
ubicación del miembro afectado y su distancia de la planta o actividad propuesta; explicar 
cómo y porqué el miembro sería afectado; y explicar cómo los intereses que el grupo 
desea proteger son pertinentes al propósito del grupo. 
 
Después del cierre de todos los períodos de comentarios y de petición que aplican, el Director 
Ejecutivo enviará la solicitud y cualquier petición para reconsideración o para una audiencia 
de caso impugnado a los Comisionados de la TCEQ para su consideración durante una 
reunión programada de la Comisión.  
 
La Comisión sólo puede conceder una solicitud de una audiencia de caso impugnado sobre 